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1. TEST SUMMARY
1.1. Test Standards

The tests were performed according to following standards:
FCC Part 15, Subpart E(15.407) — for 802.11a/n/ac, the test procedure follows the FCC KDB 789033 D02
General UNII Test Procedures New Rules V02r01.

RSS-247 Issue 2 February 2017 — Digital Transmission Systems (DTSs), Frequency Hopping Systems
(FHSs) and Licence-Exempt Local Area Network (LE-LAN) Devices
RSS-Gen — General Requirements for Compliance of Radio Apparatus

1.2. Report version

Revised No. Date of issue Description
01 Jan. 05, 2021 Original

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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1.3. Test Description

FCC Part 15 Subpart E (15.407) / RSS-247 Issue 2 February 2017

Test require
Test Item Result E T(?St
FCC IC ngineer
Antenna Requirement 15.203 / Pass Rod Luo
Conducted Emission 15.207 RSS-Gen 8.8 Pass Jon Huang
RSS-247 6.2.1.2
Band Edge Emissions 15.407(b) RSS-247 6.2.2.2 Pass Rod Luo
RSS-247 6.2.4.2
26dB Bandwidth & 99% Bandwidth 15.407(a) (5) RSS-247 6.2.1.2 Pass Rod Luo
6dB Bandwidth (only for UNII-3) 15.407(e) RSS-247 6.2.4.1 Pass Rod Luo
RSS-247 6.2.1.1
Peak Output Power 15.407(a) RSS-247 6.2.41 Pass Rod Luo
Power Spectral Density 15.407(a) RSS-247 6.2 Pass Rod Luo
: : : RSS-Gen 8.9
Errf‘"r‘sssrr‘o':er Radiated Spurious 151'2027(()3) RSS-247 6212 | Pass Rod Luo
' RSS-247 6.2.4.2
Frequency Stability 15.407(g) / Pass Rod Luo
(DE;’QS;"'C Frequency Selection 15.407(h) RSS-247 6.3 Pass Rod Luo

Note: “N/A” is not applicable.
The measurement uncertainty is not included in the test result.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755- 27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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1.4. Test Facility

CTC Laboratories, Inc.
Add: 1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Laboratory accreditation
The test facility is recognized, certified, or accredited by the following organizations:

CNAS-Lab Code: L5365

CTC Laboratories, Inc. has been assessed and proved to be in compliance with CNAS-CL01 Accreditation.
Criteria for Testing and Calibration Laboratories (identical to ISO/IEC17025:2017 General Requirements) f
or the Competence of Testing and Calibration Laboratories.

A2LA-Lab Cert. No.: 4340.01

CTC Laboratories, Inc. EMC Laboratory has been accredited by A2LA for technical competence in the
field of electrical testing, and proved to be in compliance with ISO/IEC 17025:2017 General Requirements
for the Competence of Testing and Calibration Laboratories and any additional program requirements in
the identified field of testing.

Industry Canada (Registration No.: 9783A, CAB Identifier: CN0029)
CTC Laboratories, Inc. EMC Laboratory has been registered by Certification and Engineer Bureau of Indus
try Canada for the performance of with Registration NO.: 9783A on Jan, 2016.

FCC (Registration No.: 951311, Designation Number CN1208)

CTC Laboratories, Inc. EMC Laboratory has been registered and fully described in a report filed with the
(FCC) Federal Communications Commission. The acceptance letter from the FCC is maintained inour files.
Registration 951311, Aug 26, 2017.

1.5. Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to TR-100028-01" Electromagnetic
compatibility and Radio spectrum Matters (ERM); Uncertainties in the measurement of mobile radio
equipment characteristics; Part 1” and TR-100028-02 “Electromagnetic compatibility and Radio spectrum
Matters (ERM); Uncertainties in the measurement of mobile radio equipment characteristics; Part 2 “ and is
documented in the CTC Laboratories, Inc. quality system acc. to DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional deviation. The
manufacturer has the sole responsibility of continued compliance of the device.

Below is the best measurement capability for CTC Laboratories, Inc.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
~ Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
ST e For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn
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Test Items Measurement Uncertainty Notes
Transmitter power conducted 0.42 dB (1)
Transmitter power Radiated 214 dB (1)
Conducted spurious emissions 9kHz~40GHz 1.60 dB (1)
Radiated spurious emissions 9kHz~40GHz 2.20dB (1)
Conducted Emissions 9kHz~30MHz 3.08 dB (1
Radiated Emissions 30~1000MHz 451 dB (1)
Radiated Emissions 1~18GHz 5.84 dB (1)
Radiated Emissions 18~40GHz 6.12 dB (1)
Occupied Bandwidth | e (1

Note (1): This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=1.96.

1.6. Environmental conditions

Temperature | 22 °C ~ 28°C
Normal Relatve | 509 ~ 65%
Condition y
The equipment shall be the nominal voltage for which the equipment was
Voltage .
designed.
T Measurements shall be made over the extremes of the operating
emperature
Extreme temperature range as declared by the manufacturer
Condition Measurements shall be made over the extremes of the operating
Voltage
temperature range as declared by the manufacturer
Normal Condition Tn=Normal Temperature | 22 °C ~ 28°C
. T =Lower Temperature -10 °C
Extreme Condition -
Ty=Higher Temperature | 40 °C

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
_ Tel.: (86)755-2521 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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2. GENERAL INFORMATION

2.1. Client Information

Applicant: Imin Technology Pte Ltd
Address: 63 Ubi Ave 1 #07-02 63@Ubi Singapore 408937
Manufacturer: Imin Technology Pte Ltd
Address: 63 Ubi Ave 1 #07-02 63@UDbi Singapore 408937

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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2.2. General Description of EUT

Report No.: CTC20201784E04

Product Name: Mobile POS
Trade Mark: N/A
Model/Type reference: M2-203
Listed Model(s): N/A

Power supply:

5Vdc/2A from AC/DC Adapter
7.4Vdc from 2600mAh Li-ion Battery

Adapter Model:

TPA-46050200UU
Input:100-240V~ 50/60Hz 0.3A
Output: 5Vdc/2A

Hardware version: Z2-MB-V2.0
Software version: M2_1.1.6SG
Antenna type: PIFA Antenna
Antenna gain: 3.58dBi
Technical index for 5G WIFI
Operation Band: XJU-NII-1 XJU-NII-2A | XJU-NII-2C XJU-NII-3
U-NII-1: 5150MHz~5250MHz
Operation Frequency Range: U-NII-2A: 5250MHz~5350MHz
U-NII-2C: 5470MHz~5725MHz
U-NII-3: 5725MHz~5850MHz
802.11a X 20MHz
Support bandwidth: 802.11n X 20MHz | [X] 40MHz
802.11ac | [X] 20MHz | [X] 40MHz | ] 80MHz |[] 160MHz
802.11a: OFDM (BIT/SK, QPSK, BPSK, 16QAM)
Modulation: 802.11n: OFDM (BIT/SK, QPSK, BPSK, 16QAM, 64QAM)

802.11ac: OFDM (BIT/SK, QPSK, BPSK, 16QAM, 64QAM, 256QAM)

Bit Rate of Transmitter:

802.11a: 6/9/12/18/24/36/48/54 Mbps
802.11n: up to 300Mbps
802.11ac: at most 866.7 Mbps

Remark: This device does not transmit any beacons or initiate any transmissions in UNII Band 2A or 2C.

o [ Bl F A E
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2.3. Accessory Equipment information

Equipment Information

Name Model S/N Manufacturer
/ / / /

/ / / /

Cable Information

Name Shielded Type Ferrite Core Length

/ / / /

Test Software Information

Name / / /

/ / / /

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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2.4. Operation state

Operation Frequency List:

Page 10 of 207

Report No.: CTC20201784E04

20MHz Bandwidth 40MHz Bandwidth
Band (MHz) Frequenc F
y requency
Channel (MHz) Channel (MHz)
36 5180
38 5190
40 5200
U-NII-1
44 5220
46 5230
48 5240
52 5260
54 5270
56 5280
U-NII-2A
60 5300
62 5310
64 5320
100 5500
102 5510
104 5520
108 5540
110 5550
112 5560
116 5580
118 5590
U-NII-2C 120 5600
124 5620
126 5630
128 5640
132 5660
136 5680 134 5670
140 5700
149 5745
151 5755
153 5765
U-NII-3 157 5785
161 5805 159 5795
165 5825

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011
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Test channel is below:

Operating Test 20MHz 40MHz
Band Channel Channel Frequency (MHz) Channel Frequency (MHz)
CH_ 36 5180 38 5190
U-NII-1 CHuy 40 5200 / /
CHy 48 5240 46 5230
CH, 52 5260 54 5270
U-NII-2A CHy 56 5280 / /
CHy 64 5320 62 5310
CH. 100 5500 102 5510
U-NII-2C CHy 116 5580 110 5550
CHy 140 5700 134 5670
CH_ 149 5745 151 5755
U-NII-3 CHy, 157 5785 / /
CHy 165 5825 159 5795
Data Rated

Preliminary tests were performed in different data rate, and found which the below bit rate is worst case

mode, so only show data which it is a worst case mode.

Mode Data rate (worst mode)
802.11a 6Mbps
802.11n(HT20)/ 802.11n(HT40) HT-MCS0
802.11ac(VHT20)/ 802.11ac(VHT40) VHT-MCSO0

Test mode

For RF test items

The engineering test program was provided and enabled to make EUT continuous transmit.

For AC power line conducted emissions:

The EUT was set to connect with the WLAN AP under large package sizes transmission.

For Radiated spurious emissions test item:

The engineering test program was provided and enabled to make EUT continuous transmit. The EUT in
each of three orthogonal axis emissions had been tested, but only the worst case (X axis) data Recorded
in the report.

For DFS test items

The EUT has been tested under test mode condition. The Applicant provides software to control the EUT
for staying in DFS mode for testing.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755- 27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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2.5. Measurement Instruments List
Tonscend JS0806-2 Test system
Item Test Equipment Manufacturer Model No. Serial No. Calibrated until
1 Spectrum Analyzer Rohde & Schwarz FSU26 100105 Dec. 26, 2021
2 Spectrum Analyzer Rohde & Schwarz FUV40-N 101331 Mar. 15, 2021
3 MXG Vector Agilent N5182A | MY47420864 | Dec. 26, 2021
Signal Generator
4 Signal Generator Agilent E8257D MY46521908 Dec. 26, 2021
5 Power Sensor Agilent U2021XA MY5365004 Dec. 26, 2021
6 Power Sensor Agilent U2021XA MY5365006 Dec. 26, 2021
Simultaneous .
7 Sampling DAQ Agilent U2531A TW54493510 Dec. 26, 2021
8 Climate Chamber TABAI PR-4G A8708055 Dec. 26, 2021
9 Wideband Radio | p e & Schwarz | CMWS500 116410 Dec. 26, 2021
Communication Tester
10 Climate Chamber ESPEC MT3065 / Dec. 26, 2021
11 300328 v2.2.2 test TONSCEND v2.6 / /
system
Radiated Emission and Transmitter spurious emissions
Item Test Equipment Manufacturer Model No. Serial No. Calibrated until
1 EMI Test Receiver Rohde & Schwarz ESCI 100658 Dec. 26, 2021
2 High pass filter micro-tranics HPM50111 142 Dec. 26, 2021
3 Log-Bicon Antenna Schwarzbeck CBL6141A 4180 Dec. 26, 2021
4 Ultra-Broadband ShwarzBeck | BBHA9170 25841 Dec. 26, 2021
Antenna
5 Loop Antenna LAPLAC RF300 9138 Dec. 26, 2021
6 Spectrum Analyzer Rohde & Schwarz FSU26 100105 Dec. 26, 2021
BBHA
7 Horn Antenna Schwarzbeck 9120D 647 Dec. 26, 2021
8 Pre-Amplifier HP 8447D 1937A03050 Dec. 26, 2021
9 Pre-Amplifier EMCI EMCO051835 980075 Dec. 26, 2021
10 Antenna Mast ucC UC3000 N/A N/A
11 Turn Table ucC UC3000 N/A N/A
12 Cable Below 1GHz Schwarzbeck AK9515E 33155 Dec. 26, 2021
13 | Cable Above 1GHz Hubersuhner SUC%';LEX DA1580 Dec. 26, 2021
14 Splitter Mini-Circuit ZAPD-4 400059 Dec. 26, 2021
15 RF Connection Cable | HUBER+SUHNER RE-7-FL N/A Dec. 26, 2021
16 | RF Connection Cable Chengdu Dec. 26, 2021
E-Microwave
17 High pass filter Compliance BSU-6 34202 Dec. 26, 2021
CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Direction systems
Chengdu EMCAXX-10
18 Attenuator E-Microwave RNZ-3 - Dec. 26, 2021
19 High and low ESPEC MT3065 12114019 Dec. 26, 2021
temperature box
Conducted Emission
Item Test Equipment Manufacturer Model No. Serial No. Calibrated until
1 LISN R&S ENV216 101112 Dec. 26, 2021
2 LISN R&S ENV216 101113 Dec. 26, 2021
3 EMI Test Receiver R&S ESCI 100658 Dec. 26, 2021

Note: 1. The Cal. Interval was one year.
2. The cable loss has calculated in test result which connection between each test instruments.

B
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3. TEST ITEM AND RESULTS

Limit

3.1. Conducted Emission

FCC CFR Title 47 Part 15 Subpart C Section 15.207/ RSS — Gen 8.8:

Limit (dBuV)
Frequency range (MHz) :
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test Configuration
RECEIVER
o/ % .
K — ] _:
EUT | J LISN o
[ & °
/ Lo -
0.8m /
L
B [
GEP 0.8m 8 EI o\

Test Procedure

1. The EUT was setup according to ANSI C63.10:2013 requirements.

2.  The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting
ground plane. The vertical conducting plane was located 40 cm to the rear of the EUT. All other
surfaces of EUT were at least 80 cm from any other grounded conducting surface.

3. The EUT and simulators are connected to the main power through a line impedances stabilization
network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the measuring
equipment.

The peripheral devices are also connected to the main power through a LISN. (Please refer to the
block diagram of the test setup and photographs)

4. Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was
individually connected through a LISN to the input power source.

5. The excess length of the power cord between the EUT and the LISN receptacle were folded back and
forth at the center of the lead to form a bundle not exceeding 40 cm in length.

6. Conducted Emissions were investigated over the frequency range from 0.15MHz to 30MHz using a
receiver bandwidth of 9 kHz.

7. During the above scans, the emissions were maximized by cable manipulation.

Test Mode

Please refer to the clause 2.4.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Test Results

Test Voltage: AC 120V/60 Hz

Terminal: Line

120

100

Level in dBp
¢
I
|
[
[

20 t t f—— t t —t } {
150k 300 400 500 800 1M M M aMEME 8 10M M 20M

Frequency in Hz

Final Measurement Detector 1

Frequency | QuasiPeak Meas. Bandwidth | Hiter | Line | Corr. | Margin Limit Comment
(MHz) (dBu V) Time (kHz) (dB) | (dB) | (dBu
(ms) V)
0506840 349[ 100000 9000 | On L1 104 211 56.0
1.205280 389( 1000.00 9000 | On L1 104 171 56.0
2688850 346| 100000 9000 | On L1 104 214 56.0

Final Measurement Detector 2

Frequency | Average Meas. Bandwidth | Fiter | Line | Corr. | Margin Limit Comment
(MHz) (dBu V) Time (kHz) (dB) | (dB) | (dBu
(ms) V)
0.515000 257 1000.00 9.000 | On L1 104 203 46.0
0578210 321] 1000.00 9000 | On L1 104 139 460
1.284780 27.3| 1000.00 9.000 | On L1 104 187 46.0

Emission Level= Read Level+ Correct Factor

CTC Laboratories, Inc.
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Test Voltage: AC 120V/60 Hz
Terminal: Neutral

120

100 +

Level in dBp

20 } } } ——+— } } } } ———
150k 300 400 500 800 1™ M M MaM6 8 10M 2M  3OM
Frequency in Hz

Final Measurement Detector 1

Frequency | QuasiPeak Meas. Bandwidth | Hiter | Line | Corr. | Margin Limit Comment
(MHz) (dBu V) Time (kHz) (dB) | (dB) (dBu
(ms) V)
0510910 353 1000.00 9000 | On N 107 207 56.0
0628770 357 1000.00 9000 | On N 107 203 560
1.144330 352 1000.00 9000 | On N 107 208 560

Final Measurement Detector 2

Frequency | Average Meas. Bandwidth | Fiter | Line | Corr. | Margin Limit Comment
(MHz) (dBp V) | Time (kHz) (dB) | (dB) | (dBu
(ms) V)
0.638890 246 | 1000.00 9.000 | On N 10.7 214 460
0.705950 235 1000.00 9.000 | On N 10.7 225 460
1.284780 253 | 1000.00 9.000 | On N 10.7 207 46.0

Emission Level= Read Level+ Correct Factor
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A
B\

3.2. Radiated Emission

Limit
FCC CFR Title 47 Part 15 Subpart C Section 15.209/ RSS-Gen 8.9
Frequency Limit (dBuV/m @3m) Value
30 MHz ~ 88 MHz 40.00 Quasi-peak
88 MHz ~ 216 MHz 43.50 Quasi-peak
216 MHz ~ 960 MHz 46.00 Quasi-peak
960 MHz ~ 1 GHz 54.00 Quasi-peak
Above 1 GHz 54.00 Average
74.00 Peak

Note:
(1) The tighter limit applies at the band edges.
(2) Emission Level (dBuV/m)= 20log Emission Level (uV/m).

Limits of unwanted emission out of the restricted bands
FCC CFR Title 47 Part 15 Subpart C Section 15.407(b)/ RSS-247 6.2.1.2 & RSS-247 6.2.4.2

Frequency (MHz) EIRP Limits (dBm) S (Fdiglljiv?;:gangth 1 S

5150~5250 -27 68.2
5250~5350 -27 68.2
5470~5725 -27 68.2
-27(Note 2) 68.2
10(Note 2) 105.2

5725~5825
15.6(Note 2) 110.8
27(Note 2) 122.2

Note: 1. The following formula is used to convert the equipment isotropic radiated power (eirp) to field

1000000+/30P

strength: E= uV/m, where P is the eirp (Watts)

2. According to FCC 16-24, All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more
above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at
5 MHz above or below the band edge, and from 5 MHz above or below the band edge increasing
linearly to a level of 27dBm/MHz at the band edge.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
_ Tel.: (86)755-2521 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Test Configuration

X Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer

I Receiver

Below 30MHz Test Setup

RX Antenna

Metal Full Soldered Ground Plane

Below 1000MHz Test Setup

| —
Antenna
e tower
S O X E— ,——— FHom
cUT v o antenna
. /
[ Spectrum
A —_ N analyzer
- .
v oV | =
Turntable H
15m i 1m S0ie \ i
i m =i
A PA - Pre-amp r—,l’—ﬁ:

Above 1GHz Test Setup

Test Procedure

1. The EUT was setup and tested according to ANSI C63.10:2013

2. The EUT is placed on a turn table which is 0.8 meter above ground for below 1 GHz, and 1.5 m for
above 1 GHz. The turn table is rotated 360 degrees to determine the position of the maximum
emission level.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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3. The EUT was set 3 meters from the receiving antenna, which was mounted on the top of a variable
height antenna tower.

4. For each suspected emission, the EUT was arranged to its worst case and then tune the Antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading. A
pre-amp and a high pass filter are used for the test in order to get better signal level to comply with the
guidelines.

5. Set to the maximum power setting and enable the EUT transmit continuously.
6. Use the following spectrum analyzer settings
(1) Span shall wide enough to fully capture the emission being measured;
(2) Below 1 GHz:
RBW=120 kHz, VBW=300 kHz, Sweep=auto, Detector function=peak, Trace=max hold;

If the emission level of the EUT measured by the peak detector is 3 dB lower than the applicable limit,
the peak emission level will be reported. Otherwise, the emission measurement will be repeated using
the quasi-peak detector and reported.

(3) From 1 GHz to 10th harmonic:

RBW=1MHz, VBW=3MHz Peak detector for Peak value.
RBW=1MHz, VBW=1/T Peak detector for Average value.

Note 1: For the 1/T& Duty Cycle please refer to clause Duty Cycle.

Test Mode

Please refer to the clause 2.4.

Test Result

9 KHz~30 MHz

From 9 KHz to 30 MHz: Conclusion: PASS
Note: The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible
value has no need to be reported.

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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30MHz-1GHz
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5180MHz (U-N1I-1)
Remark: Only worse case is reported
500 dBuV/m
FCC Past15 Class C |
an J :
1 4% M
X "
o Pty AWM
m
20, DhbH an S B0 T f0 IMHz] L1 A 00  &OO 700 LU IR
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 32.1795 -18.11 34.59 16.48 40.00 |-23.52| QP
2 41.8596 -17.44 32.20 14.76 40.00 |-25.24| QP
3 87.7248 -21.77 34.54 12.77 40.00 |-27.23| QP
4 97.1148 -21.17 36.27 15.10 4350 |-28.401 QP
5 104.1701 -20.63 37.46 16.83 43.50 |-26.67| QP
6 149.4857 -16.81 28.60 11.79 43.50 |-31.71| QP
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: Only worse case is reported
W0 dBEuVSm
FCC Pat15 Class
| | |‘
a0 I
[
1 j M
10
30.000 40 50 G0 7O @0 (MHz] 0 400 500 600 F00 1 (e (M
Frequency Factor | Reading | Level Limit [Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (aB) | =
1 31.3992 -18.13 30.78 12.65 40.00 |-27.35| QP
2 38.8878 -17.45 28.38 10.93 40.00 (-29.07| QP
3 43.5057 -17.55 30.95 13.40 40.00 |(-26.60f QP
4 53.6931 -18.04 35.06 17.02 40.00 (-22.98| QP
5 67.9128 -20.01 31.77 11.76 40.00 |-28.24| QP
6 141.8262 -17.49 30.45 12.96 43.50 |-30.54| QP
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Above 1GHz
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBu/m
FLC Part1 Clazz C 3M Above-16 Feak
= C A
&
3
0.0
10NN DO 45300 00 BEOD. 00 120N TEEDD.DOD PNL 00 24400000 JHG00.00 3220000 A0, ) MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) | (dBuV) [(dBuV/m)|[(dBuV/m)| (dB)
1 10359.212 6.64 35.71 42.35 5400 |-11.65] AVG
2 10360.199 6.64 50.05 56.69 74.00 |-17.31| peak
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuYfm

l FCC Paat15 Clazz © 38 Above-16 Peak
|
l ) Fi 1% [l M I
50/
&
oo
1000, 000430000 il 0o 1270000 166000 2050000 24400.00  FRI00.00  32200,00 A 00 MH >
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 10359.862 | 6.64 4952 | 56.16 74.00 |-17.84] peak

2 10359.923 6.64 35.87 42.51 54.00 |-11.49] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuSm
FCC Pantl% Class C 3M Above-10 Peak
b ailll | M AL
Al
%
0.0
100D, D00 47300, 00 BEO0, 00 12700.00 1660000 F0500.00 2440000 FEI00.00  FEA00D.00 ADDDD. 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB) Detector
1 10399.144 | 6.75 48.37 | 55.12 74.00 |-18.88| peak

2 10399.282 6.75 35.26 42.01 54.00 |-11.99| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dbuv/m
FLC Part1% Clazss C 3M Above-1G Feak

1 T |
5

%
0o
1000000 430000 BEOO. 00 12700.00 16500.00 20500.00 24400.00 AA00.00 J.00 4000000 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | ="
1 | 10400.186 | 6.76 | 4845 | 5521 | 74.00 |-18.79| peak

2 10400.388 6.76 35.37 4213 54.00 |-11.87| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dbuy/m
FCC Part15 Clazz C 3M Above-1G Peak
g'; f i A |
50
%
[N}
1000, (0 4300.00 . 00 12700.00 16600.00  20500.00  24400.00  2A300.00  32200.00 A00D0.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(@Buvim)| (@B) | =
10480.131 | 6.99 | 3504 | 42.03 | 54.00 [-11.97| AVG
2 | 10480.824 | 6.99 | 4812 | 5511 | 74.00 |-18.89) peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuY
FLC Part1h Clags C 38 Above-16 Peak

;= i ol M A 1
50

%
(1]
1000, (M0 4300.00 . 00 12700.00 16600.00  20500.00  24400.00  2A300.00  32200.00 A0000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 10479.388 | 6.99 48.72 | 55.71 74.00 |-18.29| peak

2 10480.048 6.99 35.10 42.09 54.00 |-11.91] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuvSm
FLC Part1h Clazz C 3 Above-16G Peak
;: f M A 1
- !
%
o
1000, 000430000 Fefilni) (b 1270000 16600 00 20500 00 24400 00 FR300.00 32200 00 ADDDD, 00 MH2
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | "
10360.362 | 6.64 | 4953 | 56.17 | 74.00 |-17.83| peak

2 10360.917 6.64 35.77 42.41 54.00 |-11.59| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100 dBuVim
FCC Patl% Class C 3M Above-16 Peak
g'; LM
50
%
oo
1000000 4300.00 BE00, 00 12700.00 1660000 ZUM00.00 2440000 FUO00.00 3220000 ADD0D, 0 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) | (dBuV) |[(dBuV/m}|(dBuV/m)| (dB)
1 10360.349 6.64 35.71 42.35 54.00 |-11.85] AVG
2 10360.837 6.64 48.84 55.48 74.00 |[-18.52| peak
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1o diuim

FLOC Part1 Claas L 3M Above-16 Peak

i
z

50
E
x
0.0
TN DD 45RO ) BEOO.00 12500 16600.00 i L LR 24400.00 S0 D0 32200.00 40000 M MHE
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | "
1 | 10400.548 | 676 | 48.72 | 5548 | 74.00 |-18.52| peak

2 10400.699 6.76 35.26 42.02 54.00 |-11.98) AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode:
Remark:

TX 802.11n(HT20) Mode 5200MHz (U-NII-1)

No report for the emission which more than 10 dB below the
prescribed limit.

100 dBuvim

FLC Paal1% Clazs C 3M Abowe- 16 Poak

oo
1000 000 4o BEO0 D0

12700.00  16E00.00 2050000 2440000 Z8300.00 3200000

A000N. 00 MHz

Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =
1 | 10399317 | 675 | 4884 | 5559 | 74.00 |-18.41| peak

2 10400.343 6.76 35.25 42.01 54.00 |-11.99| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100D dlulSm

FCC Paat15 Class C 3M Above-16 Peak

5'; FI 1 M Abave 1
50
1
x
L]
1000 b0 430000 [ 12700.00 1660000  20500.00  24400.00  28300.00 3230000 ADDDO.00 MH 2
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 10480298 | 699 | 3504 | 4203 | 54.00 |-11.97| AVG

2 10480.317 6.99 48.50 55.49 74.00 |-18.51| peak

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 33 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBu/m
FLOC Partlh Claze C 38 Above-16 Peak

;I: I H 1
&

%
0.0
1ONND. DO 4300 HEDD. 0O 127NN TEEDD.O0 AN M) 2440000 CFHENL N 3220000 AN000.on MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB) Detector
10479.747 | 6.99 48.81 55.80 74.00 |-18.20| peak

2 10479.747 6.99 35.09 42.08 54.00 |-11.92| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 34 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100 dibul S

FCC Part15 Clazs C 36 Abave-16 Peak
}2. F 1M 2 1
E ]
oo
1000 0 4500.00 el 0 12700.00  16600.00 2050000 2440000  2A300.00  32200.00 A0000.00 MH >
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB) Detector
1 10359.135 | 6.64 35.69 | 42.33 54.00 |-11.67| AVG

2 10359.260 6.64 49.16 55.80 74.00 |-18.20| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 35 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100 dBuim

FCC Part15 Class C 38 Above-16 Peak

[
1) DD 43000 WD 8800.00 1270000 16600.00 2050000 2440000 24300000  32200.00 40000, Y MHz
Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =
1 10360.183 6.64 49.50 56.14 74.00 |-17.86| peak
2 10360.574 6.64 35.70 42.34 5400 |-11.66] AVG
Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
ST TN i E T  Foranifake verifcation, please visit the offcial website of Certifcation and
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E a Page 36 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dE oV m
FLC Partlh Class C 3 Above-16G Peak
s ] M 1
®
S0
x
[N
TUNMD D00 300, 0 BE00.00 12700 TREDD.00 FUSD0D 2440000 FEI00L00 3220000 40000, 00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Deteclor
(MHz) (dB/m) (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 10399.567 6.76 35.20 41.96 54.00 |-12.04| AVG
2 10400.455 6.76 48.40 55.16 74.00 |-18.84| peak
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 37 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5200MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuv/m
FCLC Fant1% Clazz C 3M Above-16G Feak
;: i C 3M Al |
50 | |
%
0
100,000 4530000 BE00.00 12700.00

IGE00.00  20500.00 2440000  Z8300.00 JZH00.00 A0000.00 MHz

Frequency Factor | Reading Level Limit |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/im)| (@B) | =

10399.282 6.75 49.52 56.27 74.00 |-17.73| peak
2 10400.417 6.76 35.26 42.02 54.00 |-11.98| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 38 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100.00  dBuVSm

FCLC Paat15 Class C 3 Above-16G Peak

oo
1000.000 4300.00 BEDD.DD 12700.00 1660000  20500.00 2440000 2830000 3230000 ADDD.D0 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | %™
1 | 10479782 | 699 | 3523 | 4222 | 54.00 |-11.78] AVG
2 | 10480503 | 6.99 | 47.95 | 54.94 | 74.00 |-19.08] peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 39 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5240MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000  dBuSm
FCLC Panll% Class C 3M Above-16 Peak
}I FI C AW 1
50
%
oo
TO00.000 5000 HEND. DO 1270000 VEEDD D0 AesD0 N 44 FEHIN0O00 3220000 AN MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | °
1 | 10480.006 | 6.99 | 48.16 | 55.15 | 74.00 |-18.85| peak

2 10480.776 6.99 34.99 41.98 54.00 |-12.02| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
ST TN i E T  Foranifake verifcation, please visit the offcial website of Certifcation and
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A

G a Page 40 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuvSm
FCLC Pat15 Class C 3M Above-1G Peak
:?: 1 ik 1
50
X
oo
1000000 4300.00 BRI, D0 12700.00  TERO.0D 2050000 24400.00 230000 00,00 40000,00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 10379413 | 670 | 3542 | 4212 | 54.00 |-11.88] AVG

2 10380.317 6.70 48.90 55.60 74.00 |-18.40| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 41 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuY
FLC Part1h Clags C 38 Above-16 Peak

;': i ol M A 1
50

§
(1]
1000, (M0 4300.00 . 00 12700.00 16600.00  20500.00  24400.00  2A300.00  32200.00 A0000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 10379.099 | 6.70 48.92 | 55.62 74.00 |-18.38] peak

2 10379.119 6.70 35.56 42.26 54.00 |-11.74| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 42 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5230MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 diulim

FCC Part15 Clazs C 3M Above-16 Poak

;, FCC | Class | I 1
50
X
oo
1000 MMY 4500, 00 BEO0. O 12700.00 16E00.00 20500.00 2440000 FHCRML. 00 J200. 00 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | =
1 | 10459500 | 6.94 | 3517 | 4211 | 54.00 |-11.89] AVG
2 | 10459.824 | 694 | 4859 | 5553 | 74.00 |-18.47| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 43 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5230MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

THLD dBuYim

FCC Pat15 Clazs © 3 Above-1G Peak

‘ L arl 1 W 1
50
:
oo
1 (e 00045 EefeN. ) 1270000 1GR0000  ZOS00.00 2440000  Z8300.00 3220000 ADD0D0. 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | ==
1 | 10460.340 | 694 | 48638 | 5562 | 74.00 |-18.38| peak

2 10460.907 6.95 35.13 42.08 54.00 |-11.92| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 44 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 diulim

FCC Part15 Class C 3M Above-1G Peak

Ly

I [ [ M Abawe 1
50
%
oo
V000, e 4300 16 BAO0. i 12700.00 1660000 2050000  J4400.00  FREMLOD0  3FF00. 00 4000000 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | "
1 | 10379.093 | 670 | 49.17 | 5587 | 74.00 |-18.13| peak

2 10380.208 6.70 35.36 42.06 54.00 |-11.94| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 45 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEuN

FCL Part1h Class C 3 Above-1G Peak

;: I |..-. 1
w0
%
oo
TN [NNY 450000 e 00 1270000 TEE00.00 200000 440000  FHEE00N 3220000 40000 00 M-
No Frequency Factor | Reading | Level Limit |Margin

(MHz) | (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | *=*°
10379.804 | 6.70 | 48.32 | 5502 | 74.00 |-18.98| peak

2 10380.718 6.70 35.39 42.09 54.00 |-11.91) AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 46 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5230MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1D dBuVAm
FLCL Part1h Clags C 3M Above-16 Peak
32;: I F v
i
%
L1}
100 D00 450000 . 00 12700.00 V660000 FO5SLO0 2440000 FEE0O0.00 322000 40000 00 MHz
Frequency Factor | Reading | Level Limit |Margin Detector

No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 10459212 | 693 | 3520 | 4213 | 54.00 [-11.87| AVG

2 10460.362 6.94 48.50 55.44 74.00 |-18.56| peak

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 47 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5230MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBufm
FCLC Paat15 Class C 3M Above-10G Peak
;: Fi i C 3 Abave | |
50 |
%
0o
1000.000 4500.00 BEDD.DO 12700.00  16600.00

20500.00 2440000  28300.00 32300000 A0000.00 MHz

Frequency | Factor | Reading| Level Limit |Margin
Ne: (MHz) (dB/m) | (dBuV) |(dBuV/m)|(@Buvim)| (dB) | =

1 10459.237 6.93 35.20 4213 54.00 |-11.87| AVG
2 10459.465 6.94 48.66 55.60 74.00 |-18.40| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011
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E a Page 48 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5260MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEuY S m

FCC PalS Class C 3M Above-160 Feak

:‘ L1 1 L M OAL W
50
7
4
oo
1o 000 4. e H800.00 12700.00  16600.00 20500.00 2440000  Z68300.00  32200.00 A0 00 MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuv/m)|(dBuv/m)| (dB) | =
10519.022 | 7.10 | 48.88 | 5598 | 74.00 |-18.02| peak
2 | 10520.112 | 7.10 | 3521 | 4231 | 5400 [-11.89] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn

EH *ﬂmzuﬁﬂ‘ﬁ[ ﬁﬂﬁﬁﬁ E% For anti-fake verification, please visit the official website of Certification and
e T

Accreditation Administration of the People’s Republic of China : yz.cnca.cn

AT B o P Pl Rl o Caene



A

E a Page 49 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5260MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
L
FCC Part15 Clazz C 3M Above-1G Peak
;I: I H 1
50
&
oo
T, [MMY 430000 e D0 1270000 TEEDOLDD  Z0500.00 2440000  ZEE00.00 3220000 An0oo nn M-
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =
1 | 10519.128 | 7.10 | 48589 | 5599 | 74.00 |-18.01| peak
2 | 10520292 | 7.10 | 3535 | 4245 | 54.00 |-11.55] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 50 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5280MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

10D dBuvFm

FLCC Pan1%5 Clazs L 3M Above-16G Feak

w f i C 3M Al 1 |

50 |
&

0.0

1IN D00 45300 00 BEOD. D0 127000 TEENLND  J0500.00  Z44000N FRI0O0.00  EAW D0 AN 00 MHz

No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | =
1 | 10559.048 | 7.17 | 4895 | 5612 | 74.00 |-17.88] peak
2 | 10559.984 | 7.17 | 3502 | 4219 | 54.00 |-11.81| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
EH TR R E S For anti-fake verification, please visit the official website of Certification and

o i P P Fasgu i o s Accreditation Administration of the People’s Republic of China : yz.cnca.cn




A

E a Page 51 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5280MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

o diuvim

FCC Part1% Class C IM Above-16 Peak

0.0
1 000 0D e aa00. oo 1270000  16R00.00 050000  24400.00 630000  32200.00 A0 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/im)|(@Buvim)| (@B) | "=
1 | 10559571 | 717 | 4829 | 5546 | 74.00 |-18.54| peak
2 | 105596857 | 717 | 3525 | 4242 | 54.00 |-11.58] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 52 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 diulim

FCC Paat15 Clazz © 3 Above-1G Peak

EE L Paril® M |
50 I
X
oo
0D, (D AN W0 BEDD, 1270000 1GEDD.DD 2050000 2440000 FR300.00 3220000 AN 00 MHz
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | =
1 | 10639.032 | 7.34 | 3525 | 4259 | 54.00 |-11.41] AVG
2 | 10640433 | 735 | 4940 | 56.75 | 74.00 [-17.25| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 53 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dbuy/m
FOC Part1 Clazs L 3 Above- 16 Peak

ﬁ C M A
50

X
oo
TN, (MY 4300, 00 HHDN. DO 12700 TEEDD.O0 AN 2440000 FEHWLDD 3220000 A0, ) MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | P
1 | 10640103 | 7.35 | 3540 | 4275 | 54.00 |-11.25] AVG
2 | 10840631 | 735 | 48562 | 5597 | 74.00 |-18.03

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 54 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5260MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuvfm
FCL Part15 Clazz C 3 Above-1G Peak
g; Paill " |
50
X
oo
1000.000 4900.00 ] 12700.00 1660000  20500.00  24400.00  2A300.00  32200.00 A0000.00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
10520651 | 7.10 | 3523 | 4233 | 54.00 |-11.67| AVG

2 10520.654 7.10 48.03 55.13 74.00 |-18.87| peak

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 55 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5260MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FLC Part1h Class C 3™ Above-16 Peak

P

" !
%
oo
1000.000 4300.00 i, 0 12700.00 16600.00  20500.00  24400.00 230000  32200.00 ADDDD. 00 MHz
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | =
1 | 10519276 | 710 | 4828 | 5538 | 74.00 |-18.62| peak
2 | 10520942 | 710 | 3522 | 4232 | 54.00 |-11.68] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
ST TN i E T  Foranifake verifcation, please visit the offcial website of Certifcation and
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A

E a Page 56 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5280MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 diulim

FCC Part15 Class C 3M Above-1G Peak

;I i I [ 1M Above 1
50
%
oo
V000, e 4300 16 BAO0. i 1270000 1660000 2050000  F400.00  FREMLOD0D  JZF00.00 AN000, 00 MHz
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | "
1 | 10559.333 | 717 | 4858 | 5575 | 74.00 |-18.25| peak

2 10560.865 7.18 35.29 42.47 54.00 |-11.53| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
EH TR R E S For anti-fake verification, please visit the official website of Certification and
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A

E a Page 57 of 207 Report No.: CTC20201784E04

Ant. Pol.: Vertical
Test Mode:
Remark:

TX 802.11n(HT20) Mode 5280MHz (U-NII-2A)

No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuYSm

FLL Panl1 Class C 3M Above-16 Peak

LY

oo
1000.000 4500.00 BBOD. D0 12700.00

1660000 20500.00  24400.00  Z8300.00  32200.00

ADDDD. D MHz

Frequency Factor | Reading Level Limit  |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (@B) | ==

1 10559.529 7.7 48.77 55.94 74.00 |-18.06| peak
2 10560.846 7.18 35.09 42.27 54.00 |-11.73| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011

N PEBESAEATEEEEERS

Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
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A

E a Page 58 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100 dBu/m

FCC Part]5 Clazs C 3M Above-1G Peak
& C 3
i
0.0
1000000 473500, 00 BB00,00 12000 160000 FN0.0D 2440000  FHO00.00 3220000 AL, ) MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | P
1 | 10640429 | 7.35 | 35.15 | 42550 | 54.00 |-11.50] AVG
2 | 10640.827 | 7.35 | 4878 | 56.13 | 74.00 |-17.87| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 59 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuVfm

FCC Part15 Clazs © 3W Above-160 Peak
?: | | 1 [ ¥] 16
50
x
o.a
1000.000 490000 R0 (o) 12700.00 1660000 2050000 2440000  2A300.00  32200.00 A0000.00 MH =
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | P
10639.240 | 7.34 | 3539 | 4273 | 54.00 |-11.27] AVG
2 | 10839503 | 7.35 | 48556 | 5591 | 74.00 |-18.09

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 60 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5260MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

mnn  diuVim

FCC Part15 Clazz C 3M Above-16 Peak

Cy

%
[1R1]
1000.000 _4500.00 e (WD 1270000 1660000  20500.00  24400.00  2R300.00 M0 00 A0000.00 MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(@Buvim)| (dB) | ==
1 | 10519359 | 7.10 | 4871 | 5581 | 74.00 |-18.19] peak
2 | 10519401 | 7.10 | 3521 | 4231 | 54.00 [-11.69] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011

B PEERAEATARERERS
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Http://www.sz-ctc.org.cn
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A

E a Page 61 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5260MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuv/m

FCLC Part15 Class ©C 3 Above-1G Peak

o
o

50
*
o
1000 0004300 00 . (W 1270000 1660000 2050000 2440000  FEI00.00  32200.00 40000 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | P
10519.603 | 7.10 | 48.36 | 5546 | 74.00 |-18.54| peak
2 | 10520378 | 7.10 | 35.31 | 4241 | 54.00 |-11.59] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 62 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5280MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV fm

FCL Part15 Clazs © 3 Above-1G Peak

! | M Above
50
%
oo
000000490000 RN, DM 12700.00  TERNLDD 2050000 4400000 ZEE000D0 3990000 AN00n.on MHz
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | "
1 | 10560.869 | 7.18 | 4830 | 5548 | 74.00 |-18.52| peak

2 10560.923 7.18 35.01 42.19 54.00 |-11.81] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 63 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5280MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

TLD dBuVfm

FCL Paek15 Clazz C 3 Above-1G Poak

E: FCL F [ C T Above
S0
¥
oo
1NN OO0 4500.00 .00 1200 1R 00 S 0o 24400, 00 ZE300. (0 J2200. (0 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (aB) | ==
1 | 10559.346 | 717 | 3509 | 4226 | 54.00 |-11.74] AVG
2 | 10559580 | 7.17 | 4889 | 5586 | 74.00 |-18.14

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 64 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100 dlul e

FCC Part15 Clazs C 36 Abave-16 Peak
ﬁ | M 1
E ]
1
=
[LA1]
100000 4300.00 e 00 1270000 16600.00  20500.00  24400.00 2830000  32200.00 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | “
1 | 10639.260 | 7.34 | 3525 | 4259 | 54.00 |-11.41] AVG

2 10639.897 7.35 48.47 55.82 74.00 |-18.18| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 65 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dbuy/m
FCL Paat15 Clazz © 3M Above-16 Peak

32‘ FI 1n I
S0

x
oo
1000 b0 430000 . 00 12700.00 16600.00  20500.00  24400.00  28300.00 3230000 ADDDO.00 MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (aB) | =
1 | 10639417 | 735 | 3529 | 42564 | 54.00 [-11.38] AVG
2 | 10640865 | 7.35 | 4820 | 5555 | 74.00 |-18.45| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 66 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5270MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuVim

FLL Pal1% Class C 3M Above-16 Peask

) -
50
;i
x
oo
1000.000 430000 BEO0. 00 1270000 1EE00.00 2050000 2440000 FHI00.00  32200.00 A, [NY M H
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
10539.740 | 7.15 | 4841 | 5556 | 74.00 |-18.34| peak

2 10540.946 7.14 35.22 42.36 54.00 |-11.64] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 67 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5270MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuVim

FLL Pal1% Class C 3M Above-16 Peask

) -
50
%
n.o
1000000 430000 BEO0. 00 1270000 TEEN0DN  FUSMLDD 24400000 FHIO0.00 3220000 AL, (N MH
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 10539.740 | 7.15 48.46 | 5561 74.00 |-18.39| peak

2 10540.946 7.14 35.02 4216 54.00 |-11.84| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 68 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5310MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000  dBuvfm
FCLC Part15 Class C 3M Above-16G Peak
:;I: F 7] i
50
£
oo
1000000 430000 (HRHROM. ) 1270000 1IN 00 2050000 2440000 ZEZ00. D 320000 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) |~
1 | 10619.038 | 7.30 | 49.04 | 56.34 | 74.00 |-17.66| peak

2 10620.388 7.30 35.26 42.56 54.00 |-11.44| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 69 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5310MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuY/m

FCC Past15 Clazs © M Above-1G Peak |
|
:ﬁ- FCC Part1% Cla IH Above 16 AV
50
o.a
1000.000  4300.00 B0, MY 1270000 TG0 20500.00 240000 ZB300.00 J2E00.00 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 10619.622 | 7.30 35.35 | 42.65 54.00 |-11.35] AVG

2 10619.990 7.30 48.62 55.92 74.00 |-18.08| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
EH *ﬂamﬂﬁﬂ‘ﬁ[ﬁﬂﬁﬁﬁ 'ﬁ% For anti-fake verification, please visit the official website of Certification and
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A

E a Page 70 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5270MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FCC Paat15 Clazs © 3M Above-1G Poak

2 FI i C M Al
=
50
%
oo
1000000 4300.00 B0 (0 1270000 TGN 20500.00 2400 00 ZB300.00 J2A0. 00 4000000 MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/im)|(dBuVv/m)| (dB) | P
1 | 10539542 | 7.15 | 3522 | 4237 | 54.00 [-11.83] AVG
2 | 10540859 | 7.15 | 4842 | 5557 | 74.00 |-18.43] peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 71 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5270MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEul Sm

FCC Paat15 Class C 3M Above-16 Peoak

o
=

w0
%
oo
TN [NNY 450000 e O 1270000 THEMLO0 2050000 44NLD0 ZHI00.00  CEEHNL D0 AT 00 MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) | (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (@B) | *=°°
1 | 10540240 | 7.15 | 48.22 | 5537 | 74.00 |-18.63| peak

2 10540.910 7.14 35.20 42.34 54.00 |-11.66] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 72 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5310MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1o diuim

FLC Paal1% Clazs C 3M Abowe- 16 Poak

]

i
&
0.0
TN D00 450 00 BEOO.00 12000 1EE00. 0 20500.00 Z4400. (0 ZB300.00 J2A00. 00 AL 00 MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/im)|(@Buvim)| (@B) | "=
10620.016 | 7.30 | 4872 | 56.02 | 74.00 |-17.98] peak
2 | 10620519 | 730 | 3540 | 4270 | 54.00 [-11.30] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 73 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5310MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

o diuvim

FOC Part15 Class © I Above-1G Peak

LY

i}

0o

1000 D00 4500 0 A800.00 1270000 16600.00  HS00.00  24400.00 2430000  32200.00 A00D0.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(@Buvim)| (@B) | =
1 | 10619.090 | 7.30 | 4897 | 5627 | 74.00 |-17.73] peak
2 | 10620564 | 7.30 | 3535 | 4265 | 5400 [-11.35] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn

EH TR R E S For anti-fake verification, please visit the official website of Certification and

o i P P Fasgu i o s Accreditation Administration of the People’s Republic of China : yz.cnca.cn




A

E a Page 74 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5500MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1D dBufm

FCC Paat]5 Clazs C 36 Above-1G Peak

2
b T
]
%
[LR1]
1D D00 450000 . 00 12700.00  V6RMM0 FOS0000 24400000 ZASO0G0 32200, 00 A0000. 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | =
1 | 11000.689 | 807 | 3541 | 4348 | 54.00 [-10.52] AVG
2 | 11000708 | 807 | 4922 | 5729 | 74.00 |-16.71| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 75 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5500MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuVim

FCC Part1h Class C 3M Above-16G Peak

W=

Frequency | Factor | Reading | Level Limit |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/im)| (@B) | =

10999.324 8.07 35.34 43.41 54.00 |-10.59| AVG
2 10999.670 8.07 49.33 57.40 74.00 |-16.60

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 76 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5580MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FCC Pant15 Clazz C 3™ Above-16 Feak

0o
TIDMDUWMY 4500, 00 HHIN). 00 12700,

TEEO0.O0 2050000 2440000  ZE300.00 32700 00 40000 00 MH2

Frequency | Factor | Reading | Level Limit |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | °°°

1 11160.481 7.86 35.28 43.14 54.00 |-10.86] AVG
2 11160.779 7.86 48.21 56.07 74.00 |-17.93

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011

EH nn : Hﬁﬂ'ﬁﬁﬁﬁ%
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A

E a Page 77 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5580MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1o diuim

FLC Paal1% Clazs C 3M Abowe- 16 Poak

;: I | ;
50
X
0.0
1000.000 4500. 00 aa00.00 12700.00 16600.00  20500.00 24400.00 28300.00 3220000 A0 00 MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuv/m)|(dBuvim)| (dB) | =
11159.042 | 7.86 | 35.10 | 42.96 | 54.00 |-11.04] AVG
2 | 11159208 | 7.86 | 4842 | 5628 | 74.00 [-17.72

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 78 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5700MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuyim

FCLC Pant15 Class C 3M Above-16G Peak

=
L

50|
2
0.0
1000000 §300, 0 N, DD 12700.00 1660000 2050000 2440000 ZE300.00  32200,00 ADDDD.00 MH2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/m)| (dB) | "=
1 | 11399.772 | 7.56 | 4913 | 56.69 | 74.00 |-17.31| peak

2 11400.192 7.56 35.68 43.24 54.00 |-10.76| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 79 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5700MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuY/m

FCC Part15 Class C 3 Above-1G Peak

oo
1000. 000 4530000 BEO0.DD 12700.00 16600.00  20500.00  24400.00 2830000  32200.00 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 11399.849 | 7.56 49.71 57.27 74.00 |-16.73] peak

2 11399.904 7.56 35.74 43.30 54.00 |-10.70| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 80 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5500MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBu/m

FCL Paal1 Clazs L 3M Above-16 Poak

ﬁ 1 C I
50
3
o
1000.000 4300.00 BEDD.00 12700.00 1660000 20500.00 2440000  268300.00  32200.00 A0 00 MHz
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | =
10999.106 | 8.07 | 3537 | 4344 | 54.00 |-10.58] AVG
2 | 11000513 | 807 | 4842 | 5649 | 74.00 [-17.51| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 81 of 207 Report No.: CTC20201784E04

Ant. Pol.: Vertical
Test Mode:
Remark:

TX 802.11n(HT20) Mode 5500MHz (U-NI1I-2C)

No report for the emission which more than 10 dB below the
prescribed limit.

100 diul e

FCL Past15 Claszs © 3™ Above-1G Peak

0o
VD0 INNY 450000 PN D 1200, 00

THEIOLO0 2050000 440000 ZEI00.00 32900 00 4000000 MH2

No Frequency Factor | Reading | Level Limit |Margin Detector
’ (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)

10999.426 8.07 35.48 43.55 54.00 |-1045 AVG
2 10999.446 8.07 49.56 57.63 74.00 |-16.37| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011
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Http://www.sz-ctc.org.cn
For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn




A

E a Page 82 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5580MHz (U-N1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEuN

FCLC Part15 Class © 3M Above-16G Peak

% I M 1
S0
£
oo
1000 0 4500.00 el 0 12700.00  16600.00 2050000 24400.00  2A300.00  32200.00 A0000.00 MH =
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB) Detector
1 11159.676 | 7.86 48.64 56.50 74.00 |-17.50| peak

2 11160.429 7.86 35.32 43.18 54.00 |-10.82] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 83 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5580MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dbuy/m
FCL Paat15 Clazz © 3M Above-16 Peak
S0
oo
1000 b0 430000 . 00 12700.00 16600.00  20500.00  24400.00  28300.00 3230000 ADDDO.00 MH 2
No. Frequency | Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11159.071 | 7.86 | 3508 | 4292 | 54.00 |-11.08] AVG
2 | 11159503 | 7.86 | 4807 | 5593 | 74.00 [-18.07| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 84 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5700MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dbuy/m
FCC Part15 Clazz C 3M Above-16 Peak
:!I Fi " M Al
50
¥
oo
TN [MMY 450000 e DO 12700.00  TERINLDN 2050000 a4NL00 PEI00.00 EEHN 00 AN 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =
1 | 11400179 | 7556 | 48.81 | 56.37 | 74.00 |-17.63| peak
2 | 11400.718 | 756 | 35564 | 4320 | 54.00 |-10.80| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 85 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5700MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuVim

FLCLC Part1h Class [ 38 Above-16G Peak

[ iM 2 1
50
¥
0.0
1 a0 D00 A0 o) BAN0. 00 1270000 1660000 2050000  24400.00  FH300 00 32200.00 AOO00 00 MH >
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | ==
1 | 11399.263 | 756 | 49.03 | 56.59 | 74.00 |-17.41| peak

2 11400.295 7.56 35.68 43.24 54.00 |-10.76| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 86 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5500MHz (U-NI1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBu/m
FCC Part1% Clazs C 3M Above-16 Peak
;‘: I M
0
X
0o
1000 D00 4500 00 BE00.00 12700.00  16600.00  30500.00 2440000  39300.00 3220000 ADDD0. (0 MHz
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB) Detector

1 11000.343 8.07 35.38 43.45 54.00 |-10.55| AVG
2 11000.766 8.07 48.81 56.88 74.00 |-17.12| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 87 of 207

Ant. Pol.: Vertical
Test Mode:
Remark:

Report No.: CTC20201784E04

TX 802.11ac(VHT20) Mode 5500MHz (U-NI1I-2C)

No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FCL Part15 Clazz © I Above-1G Peak

oo

10000004900 00 RN (W 1270000 160000 2050000 2440000  ZB300.00  32200.00

4000000 MHz

Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuv/m)|(dBuvim)| (dB) | =
10999.779 | 8.07 | 49.05 | 57.12 | 74.00 |-16.88 peak

2 11000.859 8.07 35.41 43.48 54.00 |-10.52| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 88 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5580MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuv'Fm
FCC Paatl5 Claze C 36 Abowe-10G Pesk
}l I TiL C M 1
a0
%
nn
1), (R0 4300, DO RAEO0. 00 1270000 1660000 A5 00 2440000  2R3I00.00 3220000 AT ) MH 2
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11159837 | 7.86 | 4819 | 56.05 | 74.00 |-17.95| peak

2 11160.362 7.86 35.00 42.86 54.00 |-11.14| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 89 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5580MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100D diul/m

FCC Pastl5 Dlass C 3M Abave-16 Peak

]‘% Faill (- | 1
i
1
x
[1N1]
TINND, R 4300, 00 BE00, 00 1270000 TR FUN0L00 2440000  ZE300.00 3220000 A0000.00 MH;
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | P
11159.609 | 7.86 | 35.09 | 42.95 | 54.00 |-11.05] AVG
2 | 11160603 | 7.86 | 48.16 | 56.02 | 74.00 |-17.98

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn

EH TR R E S For anti-fake verification, please visit the official website of Certification and

o i P P Fasgu i o s Accreditation Administration of the People’s Republic of China : yz.cnca.cn




A

E a Page 90 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5700MHz (U-NI1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuv/m

FCLC Part15 Class ©C 3 Above-1G Peak
% : M Above-1
o .
i
x
o
1000 0004900 00 . (W 1270000 1660000 2050000 2440000  FEI00.00  32200.00 40000 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/im)|(dBuVv/m)| (dB) | P
11400.128 | 756 | 3565 | 4321 | 54.00 |-10.79] AVG
2 | 11400410 | 756 | 4876 | 5632 | 74.00 |-17.68] peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 91 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5700MHz (U-NI1-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100 dlul e

FCC Paat15 Clazz © 3M Above-16G Peak
:,?t | Parlly 1
. .
:
oo
100000 4300.00 et 0 1270000 1660000 20500.00 24400.00 28300.00  32200.00 A0000.00 MH:
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(@Buvim)| (dB) | ==
1 | 11399.010 | 756 | 3561 | 4317 | 54.00 |-10.83] AVG
2 | 11400282 | 756 | 4927 | 56.83 | 74.00 [-17.17

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

G a Page 92 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5510MHz (U-NI1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dHuN

FCOC Part1% Class C 3M Above-16 Peask
) "
E2 )
%
[L]]
V0D, e 4300, 100 0. 00 1270000 1660000  A0500.00 2440000  EI000 3220000 ADDD0, () MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 11019.179 | 8.04 35.08 | 43.12 5400 |-10.88] AVG

2 11019.337 8.04 48.31 56.35 74.00 |-17.65| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 93 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5510MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FLL Paal15 Class C 3M Alsove-16 Peak

1

X FI il [ M AL
50

&
on
10000004900 00 R0, () 12700.00 166000 050000 2440000  F8300.00 335060 00 AT 00 MH 2
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
11019532 | 804 | 4891 | 5695 | 74.00 |-17.05| peak

2 11019.583 8.04 35.13 4317 54.00 |-10.83| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 94 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5550MHz (U-NI1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuv/m

FCC Paat15 Clazs C 3 Above-16 Peak

LY

0.0
1000.000 4500.00 BEOD. 00 12700.00 1660000  20500.00 2440000  28300.00 3230000

ADDM0. 00 MH 2

Frequency Factor | Reading | Level Limit |Margin
Ne: (MHz) (dB/m) | (dBuV) |(dBuV/m)|(@Buv/m)| (dB) | "=

11099.907 7.94 34.99 42.93 54.00 |-11.07| AVG
2 11100.593 7.94 48.16 56.10 74.00 |-17.90| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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A

E a Page 95 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5550MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 diulim

FCC Mart13 Class C IM Above-1G Peak

,%_ i [ C M Above 1
" :
i
X
oo
V000, (e 4300, 60 BAOD. i 1270000 1660000 2050000 2440000  ZFAIN0DO0 3220000 40000 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =
1 | 11099378 | 7.94 | 3493 | 4287 | 54.00 [-11.13] AVG
2 | 11099593 | 7.94 | 48.10 | 56.04 | 74.00 |-17.96

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 96 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5670MHz (U-NI1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 diulim

FCC Paat15 Clazz C 3 Above-16G Peak

;: [ | M Abov
50
%
oo
1000. 000 4500.00 BEO0. 00 12700.00 16GDD.DD  20500.00  24400.00  28300.00  32200.00 AW 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 11339.397 | 7.63 48.54 | 56.17 74.00 |-17.83] peak

2 11339.965 7.63 35.46 43.09 54.00 |-10.91| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 97 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5670MHz (U-N1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBu/m
FLOC Partlh Claze C 38 Above-16 Peak
ﬁ I H 1
&
=
0.0
1ONND. DO 4300 HEDD. 0O 127NN TEEDD.O0 AN M) 2440000 CFHENL N 3220000 40000 nn MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector

1 11339.721 7.63 35.47 43.10 54.00 |-10.90| AVG
2 11339.984 7.63 49.24 56.87 74.00 |-17.13| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 98 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5510MHz (U-NI1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 il

FCL Part1h Class C 3 Above-1G Peak

] | %] 1
50
X
oo
10000 4300.00 et 00 12700.00 16600.00  20500.00  24400.00 2830000  32200.00 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
11019.728 | 8.04 35.26 | 43.30 54.00 |-10.70] AVG

2 11020.654 8.04 48.69 56.73 74.00 |-17.27| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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A

E a Page 99 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5510MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

10D dBuyFm

FCC Paatl% Clazs C 3M Above- 16 Peak

=l
) =

50
%
0.
1000 D00 4500 00 REO0, 00 1270000 1RROD.00 2050000 2440000  28300.00 32700 00 A 00 WH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | "=
1 | 11019.587 | 8.04 | 4843 | 5647 | 74.00 |-17.53| peak

2 11019.862 8.04 35.30 43.34 54.00 |-10.66| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 100 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5550MHz (U-NII-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuVim

FCC Pal1% Class C 3M Above-16 Peak
ﬁ [ [ b
50
x
0
1000, D00 4500, ) RE00, 00 1270000 1GRO0 00 A0500 00 440000 9300 00 32200, 00 A, () MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (aB) | =
1 | 11099577 | 7.94 | 3509 | 43.03 | 54.00 [-10.97| AVG
2 | 11099878 | 7.94 | 4857 | 5651 | 74.00 [-17.49] peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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E a Page 101 of 207

Ant. Pol.: Vertical
Test Mode:
Remark:

Report No.: CTC20201784E04

TX 802.11ac(VHT40) Mode 5550MHz (U-NI1I-2C)

No report for the emission which more than 10 dB below the
prescribed limit.

THLD dBul S m

FCL Part15 Class C 38 Above-16G Peak

L]
1(e. 000 450000 R0 00

1270000 166000 2050000 24400000 ZEI00.00 32200, 00

4000000 MHz

No Frequency Factor | Reading | Level Limit |Margin Detector
' (MHz) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB)

1 11099.929 7.94 35.05 42.99 54.00 |-11.01| AVG

2 11100.657 7.94 48.08 56.02 74.00 |-17.98| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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A

E a Page 102 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5670MHz (U-NI1I-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100D il Sm

FLCC Part1h Clazz C 3M Above-16 Peak

1 i M 1
" T
&
oo
TN [NNY 450000 e 00 1270000 TEE00.00  20G0000 440000  FHEE00N 3220000 40000 00 M-
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | <
1 | 11339151 | 7563 | 4809 | 5572 | 74.00 |-18.28] peak
2 | 11340564 | 763 | 3552 | 4315 | 54.00 |-10.85 AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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E a Page 103 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5670MHz (U-NI1-2C)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEul S

FCLC Past15 Class C 3M Above-1G Peak

§ | 1 A 1
" :
X
oo
TN INNY 450000 e 1270000 TEENLON 2050000 2440000 PEI00.00 3000 A0000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (aB) | ==
1 | 11339497 | 763 | 3551 | 4314 | 54.00 |-10.86] AVG
2 | 11339561 | 763 | 4897 | 5660 | 74.00 |-17.40

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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E a Page 104 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuY m

FCC Paat15 Clazz © 3M Above-1G Peak

]

FCC Pail% Cla M Above-106 AW
50
3
on
10000004900 00 Fefe. (WD 12700.00 160000 2050000 24400 00 ZRIOO0O0__ 32700 00 AQO00 00 MH >
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 11490.314 | 7.44 48.44 | 55.88 74.00 |-18.12] peak

2 11490.474 7.44 35.68 43.12 54.00 |-10.88| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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E a Page 105 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuYim

FLL Pal1% Class L 3M Above-16 Feak

50
%
0
100 D00 500 () RE00, 00 12700 00 1GRO0 DD S0G00 00 2440000 0300 00 33300, 0 A0, () MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/m)| (dB) | "=
1 | 11489375 | 7.44 | 4646 | 53.90 | 74.00 |-20.10| peak

2 11489.375 7.44 35.72 43.16 54.00 |-10.84| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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E a Page 106 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1D dBuYim

FCC Panl1% Clazs C 3M Above-16 Peak
ﬁ I ] 1
50
1
x
oo
TN 000 450000 e 00 12 00 1 GED0. (MY 20500. 00 24400.00 ZB300.00 J2200.00 A0 00 MH 2
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11569.606 | 7.39 | 3539 | 4278 | 54.00 |-11.22] AVG

2 11569.817 7.39 48.49 55.88 74.00 |-18.12| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
ST TN i E T  Foranifake verifcation, please visit the offcial website of Certifcation and
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A

E a Page 107 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000  dBuvfm
FCC Part15 Class C M Above- 160 Peak

;Ii f M |
50

%
oo
1000000 430000 i), O 12700.00 1660000 2050000 2440000  ZAEIOOO0 3220000 40000 00 MHz
No Frequency Factor | Reading | Level Limit  |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/im)| (dB) | =
1 | 11569.974 | 7.39 | 4768 | 5507 | 74.00 |-18.93| peak

2 11570.904 7.39 35.29 42.68 54.00 |-11.32] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 108 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

10D il

FLC Part1s Clazs C 3M Above-16 Feak

-

F [ C 3 A
50
*
[I11]
1000, (0 4300, 00 HH00.00 1270000 1660000 AS00.00 2440000  FHGOOLOD  32200,00 AN, ) MH 2
No. | Frequency | Factor |Reading | Level | Limit |Margin| . .

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11649619 | 734 | 4819 | 5553 | 74.00 |-18.47| peak

2 11650.147 7.33 35.24 42.57 54.00 |-11.43] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 109 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBu/m
FCC Part1% Clazs C 3M Above-16 Peak
A C
0
3
x
0o
1000 D00 4500 00 BE00.00 12700.00  16600.00  30500.00 2440000  39300.00 3220000 ADDD0. (0 MHz
No. Frequency Factor | Reading | Level Limit [Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11649734 | 734 | 4797 | 5531 | 74.00 |-18.69| peak

2 11650.234 7.33 35.21 42.54 54.00 |-11.46| AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 110 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEuY

FOC Part1h Clags C 38 Abowve-16 Peak
1
4 I 1] 1
50
%
0o
TINND. DO &S00 0 HAND. DO 127000 TEEDDDD  FOSDON 2440000  FHIDDLDO 3220000 AN0oon. on MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) |~
1 | 11490135 | 7.44 | 4967 | 57.11 | 74.00 |-16.89| peak

2 11490.369 7.44 35.72 43.16 54.00 |-10.84| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 111 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

monn  dBuVim

FCLC Part15 Class C 3M Above-16G Peak

Frequency Factor | Reading | Level Limit |Margin
No- | MHz) | (¢B/m) | (dBuV) |(dBuV/m)|(@Buvim)| (dB) | P

11489.939 7.44 49.27 56.71 74.00 |-17.29| peak
2 11490.551 7.44 35.79 43.23 54.00 |-10.77| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
EH TR R E S For anti-fake verification, please visit the official website of Certification and
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A

E a Page 112 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

THLD diulFm

FOC Part15 Clazs C 3M Above-16 Peak
}2: [ [ [ M A
E 1]
oo
10 (o) 4 500. 00 fa00.00 1270000 16600.00 2050000  24400.00  28300.00  32200.00 ADDO0. () MH2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB) Detector
1 11569.692 | 7.39 35.31 42.70 54.00 |-11.30] AVG

2 11570.853 7.39 48.73 56.12 74.00 |-17.88| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
EH TR R E S For anti-fake verification, please visit the official website of Certification and
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A

E a Page 113 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuim

FCC Part1% Class C M Above-1G Peak

gf [ C M
50

1

X
0
100D D00 400 (0 RAOD, 00 1270000 1GEO00.00  ASMLD0 24400000 FH300 00 32200, 00 AN ) MH
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | =
1 | 11569.160 | 7.39 | 3543 | 4282 | 54.00 [-11.18] AVG
2 | 11570022 | 739 | 4869 | 56.08 | 74.00 [-17.92] peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 114 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

T dfbul

FCL Part1h Class C 3 Above-16 Poak

=

I M 1
" !
%
[IN1]
VMM (ME) 430000 HH00.00 1250000 1650000 200, (o 24400.00 ZEBO0. Wy J2200.00 40000.00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11649.365 | 7.34 | 4827 | 5561 | 74.00 |-18.39| peak

2 11650.490 7.33 35.15 42.48 54.00 |-11.52] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 115 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEul Sm

FCL Paat15 Class C 3M Above-16 Peak
}2: il 1M
w0
x
oo
TN [NNY 450000 e O 1270000 THEMLO0 2050000 44NLD0 ZHI00.00  CEEEHNL OO AT 00 MH 2
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11850327 | 7.33 | 35.02 | 4235 | 54.00 [-11.65] AVG
2 | 11650542 | 733 | 4847 | 5580 | 74.00 |-18.20| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 116 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuim

FCC Part1% Clazs C 3M Above-16 Peak

ﬁ [ M A
50
x
0.0
1000, 000 4500 00 fa00.00 12700.00  16600.00 2050000  24400.00 2830000  32200.00 ADDD0. 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | P&
1 | 11489567 | 744 | 3575 | 4319 | 54.00 |-10.81] AVG
2 | 11490526 | 744 | 4985 | 5729 | 74.00 |-16.71] peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 117 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5745MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

mnon  dBuVlm

FCL Past1h Class C 3 Above-16 Poak

5 I i 1
" !
X
oo
1000000 4300.00 RN Y 12700.00 1 G D0 20500.00 2440000 ZB300.00 3220000 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/im)|(dBuVv/m)| (dB) | P
11489.663 | 7.44 | 3573 | 4317 | 54.00 |-10.83] AVG
2 | 11489.888 | 744 | 4958 | 5702 | 74.00 |-16.98

peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 118 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuvSm
FCC Paat15 Clazz © 3M Above-16 Peak
5; FI 1 M Al 1
50
x
oo
1000.000 4900.00 B0, () 12700.00 1660000 20500.00 2440000  28300.00 3230000 ADDDD.00 MH 2
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | =
1 | 11569128 | 7.39 | 3540 | 4279 | 54.00 [-11.21] AVG
2 | 11570763 | 7.39 | 4842 | 5581 | 74.00 |-18.19) peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 119 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5785MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dbuySm
FCLC Part15 Clazz C 3M Above-16 Peak
JI: | 1 C] 1
50
%
oo
TN [MMY 450000 e D0 1270000 TEENLDOD 2050000 440000 PEI0000 0 00 4000000 MH;
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11569558 | 7.39 | 4816 | 5555 | 74.00 |-18.45| peak

2 11569.952 7.39 35.22 42.61 54.00 |-11.39| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 120 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuVim

FCLC Paal1% Class C 3M Above-16 Peak
ﬁ i C M Al |
50 | |
x
0.0
1IN DO0 4530000 BEOD. 00 127000 TEENLN  J0500.00  Z44000N  ZRI00.00 R8N0 AN 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(@Buvim)| (@B) | ==
1 | 11649667 | 734 | 3526 | 42560 | 54.00 |-11.40] AVG
2 | 11650.333 | 7.33 | 4868 | 56.01 | 74.00 |-17.99] peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

G a Page 121 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5825MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100 dlul e

FCL Part1h Class C 3W Above-16 Peak

ﬁ I [ 1
S

X
[L1] |
1. (4300, 00 el DO 1270000 1660000 2050000 2440000  FEI00O0 32200.00 A0000. 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 11649.356 | 7.34 35.22 | 42.56 54.00 |-11.44] AVG

2 11650.417 7.33 48.62 55.95 74.00 |-18.05| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 122 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5755MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
THLD BV e
FCC Part15 Clazz C 3 Above-1G Peak
;: I M 1
S0
%
[IN1]
TR (ME) 430000 HH00.00 1250000 1650000 200, (o 24400.00 ZEBO0. Wy J2200.00 40000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) Detector
1 11509.103 | 7.42 48.93 | 56.35 7400 |-17.65| peak

2 11509.657 7.43 35.76 43.19 54.00 |-10.81] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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A

E a Page 123 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5755MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

TLD  diulFm

FCC Part15 Class C 3 Above-1G Peak

ﬁ | 1] 1
50
x
[LA]
1. (WD 400 (D . 00 1270000 1660000  FO500.00 2440000  FEI00O.00D  32200.00 A0000. 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | "=
1 | 11509.359 | 7.42 | 35567 | 43.09 | 54.00 [-10.91] AVG
2 | 11509.487 | 742 | 4851 | 5593 | 74.00 |-18.07| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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E a Page 124 of 207 Report No.: CTC20201784E04
Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5795MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FLL Paal15 Class C 3M Alsove-16 Peak

:;I‘ FI il | L E
50

¥

x
o0.o
1000.000 490000 BEOD. DO 12700.00 1660000  20500.00 2440000  28300.00 3200000 ADDDO.00 MH 2
No Frequency Factor | Reading | Level Limit [Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) |~
1 | 11590.282 | 7.37 | 4853 | 5590 | 74.00 |-18.10| peak

2 11590.734 7.37 35.30 42.67 54.00 |-11.33| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
EH *ﬂﬂzﬂﬁﬂ‘ﬁ[ﬁﬂﬁﬁﬁ E% For anti-fake verification, please visit the official website of Certification and
|7 Derbinsan el oomanetion

AT mtvahon o s Progie’s st of Camms Accreditation Administration of the People’s Republic of China : yz.cnca.cn




A

E a Page 125 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5795MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

T dful S

FCC Part15 Clasz © 3M Above-160 Peak

E Faatl i i
50
x
oo
TN (WMWY 450000 HeHIND. 00 1270000 TEE000 2050000 2440000 PEI0000 3000 AN000.00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (aB) | ==
1 | 11589612 | 7.37 | 3531 | 4268 | 54.00 [-11.32] AVG
2 | 11590006 | 737 | 4873 | 56.10 | 74.00 |-17.90| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5755MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FCL Part15 Clazz © 3 Above-16 Peak

oo

1000.000 4300.00 R D 1270000 TEEMLDD  20500.00 2440000  ZE300.00  32300.00

40000.00 MHz

Frequency Factor | Reading Level Limit |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(@Buv/m)| (@B) | "

11509.526 7.42 35.59 43.01 54.00 |-10.99| AVG
2 11510.413 7.43 48.82 56.25 74.00 |-17.75| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5755MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

100 dBuV fm

FCC Paat15 Clazs C IM Above-1G Peak

| 1t | |
50
%
oo
1000,000  4300.00 BEO0, DO 12700.00 1RGN 20500.00 2440000 2830000 3000 40000, 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (d8/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | "=
1 | 11509.080 | 7.42 | 4897 | 56.39 | 74.00 |-17.61| peak

2 11509.288 7.42 35.64 43.06 54.00 |-10.94| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5795MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

FLL Paal15 Class C 3M Alsove-16 Peak

on
| 1000 000 490000  BEOOGO 12700 00  16RODGD 050000 2 2440000 830000 2 32A0000 (000 00 WHz |
No. | Frequency | Factor |Reading| Level | Limit |Margin|, .

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 11589593 | 7.37 | 4942 | 5679 | 74.00 |-17.21| peak

2 11590.487 7.37 35.33 42.70 54.00 |-11.30| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5795MHz (U-NII-3)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1o diuim

FCC Part1% Class C 3M Above-1G6 Peask

& C M
&

1

X
0.
1000 D00 4500 (0 BAOD, 00 1270000 1660000 2050000 2440000 2830000 3220000 AN, ) MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | o
1 | 11589465 | 7.37 | 3538 | 4275 | 54.00 |-11.25| AVG

2 11590.452 7.37 48.40 55.77 74.00 |-18.23| peak

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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3.3. Band Edge Emissions

Limit

Limits of unwanted emission out of the restricted bands
FCC CFR Title 47 Part 15 Subpart C Section 15.407(b)/ RSS-247 6.2.1.2 & RSS-247 6.2.4.2

Report No.: CTC20201784E04

Frequency (MHz) EIRP Limits (dBm) Equivalent Field Strength at 3m (dBuV/m)
5150~5250 -27 68.2
5250~5350 -27 68.2
5470~5725 -27 68.2
-27(Note 2) 68.2
10(Note 2) 105.2
5725~5825
15.6(Note 2) 110.8
27(Note 2) 122.2
Note: 1. The following formula is used to convert the equipment isotropic radiated power (eirp) to field
strength: E=MUVHH, where P is the eirp (Watts)

2. According to FCC 16-24, All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more
above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz above or below the band edge increasing linearly to
a level of 27dBm/MHz at the band edge.

Test Configuration

Antenna (Boresight)
tower
Horn
antenna
==3m ==
EUT __ v
\ 1 ~4m
Spectrum
I A analyzer :
Turntable v ;
1.5m I — i
A - 30em %] =8
| i K I~ Pre-amp | H o] =]
AAAAAAAALA | ] [ ]

Test Procedure

1. The EUT was setup and tested according to ANSI C63.10:2013 requirements.

2. The EUT is placed on a turn table which is 1.5 meter above ground. The turn table is rotated 360

degrees to determine the position of the maximum emission level.

The EUT was positioned such that the distance from antenna to the EUT was 3 meters.

4. The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This is
repeated for both horizontal and vertical polarization of the antenna. In order to find the maximum
emission, all of the interface cables were manipulated according to ANSI C63.10:2013 on radiated
measurement.

w
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5. The receiver set as follow:
RBW=1MHz, VBW=3MHz PEAK detector for Peak value.
RBW=1MHz, VBW see note 1 with Peak Detector for Average Value.

Report No.: CTC20201784E04

Note 1: For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and 1 MHz resolution bandwidth with 1/T
video bandwidth with peak detector for average measurements. For the Duty Cycle please refer to

clause Appendix E: Duty Cycle

Test Mode
Please refer to the clause 2.4.

Test Results

Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100 AR m
I."'F .-"‘.ll
FCC Part I.‘i'-llh' Peak Il
]
}‘/j L I'l"\
50 f,f »
.-"K:
oo
4998.000 5018.00 S038.00 5058.00 507800 5098.00 11800 5138.00 H158.00 S51598.00 MHz
No Frequency Factor | Reading | Level Limit |Margin Detector
' (MHz) (dB/m) (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 5150.000 -1.92 54.31 52.39 74.00 |-21.61| peak
2 5150.000 -1.92 40.29 38.37 54.00 |-15.63| AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

B

. P -;: ] ‘ﬁ]’
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Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuV
T
Il' |
FCL Fﬂl:l!lll S5.407 Puai
|
f l
||,.-"I'J-- 1 l\‘\
50 S 3
/ \
PR T — | R e 'j:'/’
oo
SO0Z. MM S0 (0 504200 S062.00 SOE2.00 510200 5122 00 S142 00 516200 S202.00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) (dBuV) |(dBuV/m)|(dBuVY/m)| (dB)
5150.000 -1.92 51.15 49.23 7400 |-24.77| peak
2 5150.000 -1.92 38.56 36.64 54.00 |-17.36] AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

E LS

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol.: Horizontal
Test Mode: TX 802.11a Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuY/m

| ) FCC Pant 15407 Peak

T PR

[LL1]
5758 (531800 5338 00 5358 00 5378 00 SRR (0 5418 00 G20 00 5458 00

5498.00 MH=z

Frequency | Factor | Reading | Level Limit  |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | =

1 5350.000 -1.45 51.07 49.62 74.00 |-24.38| peak
2 5350.000 -1.45 40.98 39.53 54.00 |-1447| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11a Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

THLD dBuYim

| FCC Part 15.407 Peak
1

.
50 .-“f \ ;ﬂ
] A
4 R S e o
oo
S 000 5318 00 S 00 G (0 G3ra.00 G398, D S418.00 543800 S5 00 5458 00 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) | P
5350.000 | -1.45 | 48.89 | 47.44 | 74.00 |-26.56| peak
2 | 5350.000 | -145 | 38.38 | 3693 | 54.00 |-17.07| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
o dBu A
i
FCC Part 1|I': a7 Fean‘l
/J |
1 FI ant 15,40 \h
m 3 ’I/ R
.-'f
= o
[N}
S00.000 500, 0 S040.00 S0 00 S080.00 S100.00 51.20.00 5140.00 516D 530000 WMHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 5150.000 | -1.92 | 54.97 | 53.05 | 74.00 |-20.95| peak
2 | 5150000 | -192 | 4070 | 3878 | 54.00 [-15.22] AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1D dBuYfm

_—

- b

FCC I"a(r 15407 PETL
[

L]
b4 000502400 Sl 00

F 4
. I S
I | P S

uleiid_ 00 "ulkikd 00 S04 00 G124.00 Sl44.00 S164.00

520400 MHz

Frequency | Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | T
1 | 5150.000 | -1.92 | 4952 | 4760 | 74.00 |-26.40] peak
2 | 5150.000 | -1.92 | 3860 | 3668 | 54.00 [-17.32] AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Report No.: CTC20201784E04

Ant. Pol.: Horizontal

Test Mode: TX 802.11n(HT20) Mode 5320MHz (U-NII-2A)

Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEuy S m

FLOC Panl 15 407 Foak

S -

[R]
5238000 5318.00 5338.00

5356.00 53T6.00 535948.00 S418.00 543600 S4%0.00 T98.00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
1 5350.000 -1.45 50.62

4917 74.00 |-24.83| peak
39.67 54.00 |-14.33| AVG

2 5350.000 -1.45 4112

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

Tel.: (86)755-27521059

N PEBESAEATEEEEERS

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China

Fax: (86)755-27521011 Http://www.sz-ctc.org.cn

For anti-fake verification, please visit the official website of Certification and
Accreditation Administration of the People’s Republic of China : yz.cnca.cn

AT B O Pl P R diie o Caene



A

LR

Page 138 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT20) Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuY/m
)
FCLC Part 15407 Peak
.r'
Iil.
5 .A"-I}r‘ \\\._ ;!
v’/ “.I“-
I.l‘: "‘-si-—---—n—'“'“"’""'"_"'"'_""""ﬁ"‘"a-—-\—.-.__,_\_“___ﬁ_____ N S
oo
504000 531400 530400 504 00 S5374.00 535400 547400 S434. 1000 S454. M) S4594.00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
5350.000 -1.45 48.79 47.34 74.00 |-26.66| peak
2 5350.000 -1.45 38.43 36.98 54.00 |-17.02| AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
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Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 diulim

-

FCC Fait 15.407 P‘Hlnk

n.o
5004, IMKY - 5024, 00 5044, 00 S0E4.00 084,00 S104.00 B124.00 S144.00 1G4 0

5204.00 MHz

Frequency | Factor | Reading | Level Limit  |Margin
No- | (MHz) " | (dB/m) | (dBuV) |(dBuVim)|(dBuv/m)| (dB) | "=

1 5150.000 -1.92 55.51 53.59 74.00 |-20.41| peak
2 5150.000 -1.92 40.65 38.73 54.00 |-15.27| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5180MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 iy m

3
| e, - - L - SRS

SO0E 0 S0 00 ShaE 00 SOEE. 0 SOBE. S108.00 5128.00 514800 S168.00 S 00 MHz

Frequency Factor | Reading Level Limit |Margin
e (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuv/m)| (¢B) | "

5150.000 -1.92 52.11 50.19 74.00 |-23.81| peak
2 5150.000 -1.92 38.33 36.41 54.00 |-17.59| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT20) Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1o dBuAm
T
( \
| II FLCC Part 15407 Paak
|
J ]H
ra
Vi Sy '
sa| / Vo
) \
\HsL_ L
T e ———,
o
596 000531600 5336 00 H56 00 RITE. G396, N S41E. 00 5436, 00 55600 S456. 00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 5350.000 | -145 | 5226 | 50.81 | 74.00 |-23.19] peak
2 | 5350.000 | -1.45 | 41.08 | 39.63 | 54.00 |-14.37| AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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E a Page 142 of 207 Report No.: CTC20201784E04
Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT20) Mode 5320MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuv/m

] | FLC Part 15 407 Feak

[LA 1)
52594 000531400 533400 H354. 00 S374.00 5394, 00 S414.00 5434, 00 554, 00 545400 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | ==
1 | 5350.000 | -145 | 4959 | 4814 | 74.00 |-25.86| peak
2 | 5350000 | -145 | 3827 | 36.82 | 54.00 [-17.18] AvG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dEuV/m

|ﬂ*#_ﬂ" T

|lm: Part 15407 Peak |

J |

-_#_,--u—""" FCC Part 15,407 AV
5o/
_--""H-

0.0
S016.000 503600 505600 SO7E.00 5096 D0 5116.00 51.36.00 5156.00 517600 5216.00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 5150.000 | -1.92 | 69.98 | 68.06 | 74.00 | -5.94 | peak
2 | 5150000 | -1.92 | 5412 | 5220 | 54.00 |-1.80] AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011 Http://www.sz-ctc.org.cn
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Page 144 of 207

Report No.: CTC20201784E04

Ant. Pol.: Vertical
Test Mode: TX 802.11n(HT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
1000 dBuy m
._____.f"'"_'.\lf'-'_“-‘_"'\l
fl.'l_' Fast 15 407 Peak II
j [
: |
\
T ..,""lll FCC ¥ 15 40 I"
50 7
,«*'1/
..-o-"'/.r-r
0o
5016000 S036. 00 S05E.00 SOTE 00 509600 S116.00 5136.00 515600 517600 5600 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) (dBuV) [(dBuV/m)|(dBuV/m)| (dB)
1 5150.000 -1.92 65.93 64.01 74.00 | -9.99 | peak
2 5150.000 -1.92 49.86 47.94 5400 | -6.06 | AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

AT B o P Pl Rl o Caene
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Ant. Pol.: Horizontal
Test Mode: TX 802.11n(HT40) Mode 5310MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

mnon  dBuVlm

lrf-"' TN T
.I \ FCC Part 15 407 Peak
! It :
| \ y
o I‘M‘H"‘-\. I 41
50 g
.
.,
H‘_\_“*_\_-
= ——— w,,ﬂ__._‘___ﬂ__|
om
G286 0005306 00 506 (i 5346 00 5bhh (W S306 00 Sleh (W 5426, 00 546 00 SAR6. 00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
1 | 5350000 | -145 | 6645 | 6500 | 74.00 | -9.00| peak

2 5350.000 -1.45 51.46 50.01 54.00 | -3.99 | AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol.: Vertical
Test Mode:
Remark:

TX 802.11n(HT40) Mode 5310MHz (U-NII-2A)

No report for the emission which more than 10 dB below the
prescribed limit.

1000 diulim

FCC Part 15.407 Peak
|' |

oo
22700 520,00 S3e.mn 5338.00 53%8.00

5378.00 BFHLDD 41800 43000

547800 MHz

Frequency Factor | Reading | Level Limit |Margin
No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) |
5350.000 | -1.45 | 6211 | 60.66 | 74.00 |-13.34

2 5350.000 -1.45 46.36 44 91 54.00 | -9.09

peak
AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.

1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
Tel.: (86)755-27521059 Fax: (86)755-27521011
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Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuvSm
— Y
CC Part 15407 Peak ||
i [ |
E J i‘
| FCL | Al -
50 x
Va
..r—"‘"ff
oo
5016000 503600 ‘SIrsE. 0 507600 "SIrHG. S5116.00 51 36 0 5156.00 51 Mk 00 521600 MHz
No Frequency Factor | Reading | Level Limit |Margin

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuvim)| (dB) | =
1 | 5150.000 | -1.92 | 69.91 | 67.99 | 74.00 | -6.01| peak
2 | 5150000 | -1.92 | 5406 | 5214 | 54.00 | -1.86| AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5190MHz (U-NII-1)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

o diuvim

.___’__,,_,-x F——

i

rEl: Part 15.407 Peak \
]

"

0.0

| S0NE000 S0FE00 505600 2 SOS6E00 5096 00

H11E DO 513600 H15E () 517600

HMEDN MHr |

Frequency Factor | Reading | Level Limit |Margin
No- | (MHz) | (dB/m) | (dBuV) |(dBuV/m)|(dBuVim)| (dB) | "=

5150.000 -1.92 63.38 61.46 74.00 |-12.54| peak
2 5150.000 -1.92 49.56 47.64 54.00 | -6.36 | AVG

Remarks:

1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value

CTC Laboratories, Inc.
1-2/F., Building 2, Jiaquan Building, Guanlan High-Tech Park, Shenzhen, Guangdong, China
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Ant. Pol.: Horizontal
Test Mode: TX 802.11ac(VHT40) Mode 5310MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.
100.0  dBuSm
~ F_h]"r‘_h'mh'-.
ll g FCC P 15407 Pask
{ =L Fart 1% =a
' [
\ !
/J - i A
50 “‘—-_:l
N
\---.._____ e S ]
0
56 D00 5306 (0 G376, 00 S34E 00 G3GE. D 5306 00 540k (W 5476, 00 G445 SAR6 00 MHz
No. Frequency Factor | Reading | Level Limit |Margin Detector
(MHz) (dB/m) | (dBuV) [|(dBuVY/m)|(dBuV/m)| (dB)
1 5350.000 -1.45 65.63 64.18 74.00 | -9.82 | peak
2 5350.000 -1.45 51.36 49.91 54.00 | -4.09 | AVG
Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor
2.Margin value = Level -Limit value
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Ant. Pol.: Vertical
Test Mode: TX 802.11ac(VHT40) Mode 5310MHz (U-NII-2A)
Remark: No report for the emission which more than 10 dB below the
prescribed limit.

1000 dBuV/m

e i
I(" V |l FCC Part 15,407 Peak
I
I
J | ;
1 -
[ |II I 540
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500 e !
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om
G284 0005304 00 S 00 5344.00 64 G384 00 Sl 0 5424 00 Sd44. 00 S484.00 MHz
Frequency Factor | Reading | Level Limit |Margin Detector

No. (MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
5350.000 | -145 | 61.05 | 59.60 | 74.00 |-14.40| peak

2 5350.000 -1.45 46.09 44.64 5400 | -9.36 | AVG

Remarks:
1.Factor (dB/m) = Antenna Factor (dB/m)+Cable Factor (dB)-Pre-amplifier Factor

2.Margin value = Level -Limit value
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